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CASTC 0 CASTCO TESTING CENTRE LIMITED

Summary of Test Results

Reference no. : BC-SUMMARY-2022-038
Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Wafer Type Silent Check Valve
Manufacturer : Val-matic Valve & Manufacturing Corp.
Brand name : Valmatic
Body marking : VAL MATIC CORP.
Origin : PRC
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : BS EN 12334 : 2001 / BSEN 1561 : 2011/ BS EN 1982 : 2008
Test period : 22 to 29 March 2022

A Sample List
DN {mm) Model no. Nominal pressure (PN} Specimen no.
50 1402AHK 25 220311-2049-001
65 1425AHK 25 220311-2049-002
80 1403AHK 25 220311-2049-003
100 1404 AHK 25 220311-2049-004
150 1406 AHK 25 220311-2049-005
200 1408 AHK. 16 220311-2049-006
B Test Item
1} Dimensions Check (BS EN 12334 : 2001 Clause 4.1.3)
DN {mm) Model no. Test results Castco LRN
50 1402AHK Passed
65 1425AHK Passed
80 4 Passed
LT s 220311-2049
100 1404AHK Passed
150 1406 AHK Passed
200 1408AHK Passed

2 Pressure Test (BS EN 12334 : 2001 Clause 3.1)

DN {mm}) Model no. Test results Castco LRN
50 1402AHK Passed
65 1425AHK Passed
80 1403AHK Passed
220311-2049
100 1404 AHK Passed
150 1406 AHK Passed
200 1408AHK Passed
Page 1 of 2

F o A AT 338 A P2 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HFm R REI08 M E P2 148 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ & & & 2 A #H 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2697 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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CASTCO TESTING CENTRE LIMITED

Summary of Test Results
Reference no. ;: BC-SUMMARY-2022-038
B Test Item {con't)
31 Tensile Test (BS EN 1561 : 2011 Clause 7.2.1.1 Table 1 { Grade EN-GJL.-250} and Clause 9.1
DN (mm}) Model no. Test results Castco LRN

50 1402AHK Passed

80 1403AHK Passed 220311-2049

200 1408AHK Passed

4 Chemical Composition (Disc) (BS EN 1982 : 2008 Table 23b Grade CC491K)

DN {mm) Model no. Test results Castco LRN
50 1402AHK Passed 220321-2016
200 1408 AHK. Passed 220321-2018

51 Chemical Composition {Seat Ring

BS EN 1982 : 2008 Table 23b Grade CC491K

DN (mmy} Model no. Test results Castco LRN
50 1402AHK Passed 2203212017
200 1408AHK Passed 2203212019

Prepare by :
Date : 31 March 2022

Review by :

|

\\“\II |u_,;i l\f[\.l

D KAMAN

Date : 31 March 2022

Page 2 of 2

A B H A EA 33 EA .0 64 . 6/F, Technoe Centre, 33, On Kui Street, Fanling, Hong Kong.
& by 5 % B 473035 & .0 1A - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.

H B o H w A B 29A % - 29A, On Chuen Street,

Fanling,

Heng Kong.

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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CASTCO TESTING CENTRE LIMITED

Test Report

Check Valves - Dimensions Check
(BS EN 12334 : 2001 Clause 4.1.3)

Castco LRN : 220311-2049

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -

Job title : - -

Sample description : Wafer Type Silent Check Valve
Manufacturer : Val-matic Valve & Manufacturing Corp.

Brand name : Valmatic

Body marking : VAL MATIC CORP.

Origin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Customer's ref. no. : - -

Laboratory test results

Date of sample received : 11 March 2022

Date of test : 22 March 2022

Specimen no.

220311-2049-001

220311-2049-002

220311-2049-003

220311-2049-004

220311-2049-005

220311-2049-006

DN (mm) 50 65 80 100 150 200
Model 1o 1402AHK 1425AHK, 1403AHK 1404 AHK 1406 AHK 1408 AHK
Nominal pressure (PN) 25 25 25 25 25 16
Messured mean 108 128 147 177 248 345
value
A (mm) =
Manufacturer 108 127 146 178 248 183
requirement
eaS R 67.72 73.88 80.85 102.58 £40.77 166.29
value .
B (mm) :
Manufacturer 67 73 80 102 140 165
requirement
Remark(s) :

1. Test results relate only to the specimen tested.
2. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN : 220311-2049 issued on 31

March 2022 with amendment : "14XXAHKXF" in "Model no." was corrected as " 14XXAHK" due to typographical error.

Checked by :

Formino - BC CHECK VALVE _DIM_BSEN12334-2001_T _dd_07/12/2021

Certified by : %ll\ l»)“l\f\\h

HEHRBBREHEIEFA F U648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHNBEEEHI0EHE P2 14 « 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
Hong Kong.

H B & # % & 5 29A 3 - 29A, On Chuen Street, Fanling,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@casico.com.hk Website: www.castco.com.hk

WONG KA MAN

Senior Manager




EhHRBR P SH R A A
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
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& Bk 4 R E #3338 33, On Kui Street, Fanling, Hong Kong.

F AW H RAH2I9A3  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8309 M HLAS 032
E-mail: info@castco.com.hk Website: www.castco.com.hk  TEST

Test Report
Metallic Valves - Shell and Seat Tightness
(BS EN 12266-1 : 2012 Annex A3 and A4)
Date of issue : 20 April 2022

Page 2A of 6 page(s) Castco LRN : 220311-2049

Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer’s ref. no. : - -
Address : Flat AT, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. ; - -

Job title : - -

Sample description : Wafer Type Silent Check Valve
Manufacturer : Val-matic Valve & Manufacturing Corp.

Brand name : Valmatic

Body marking : VAL MATIC CORP,

Origin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 11 March 2022

Date of test : 22 March 2022

A) Shell Tightness
Specimen no. 220311-2049-001 | 220311-2049-002 | 220311-2049-003 | 220311-2049-004 | 220311-2049-005 | 220311-2049-C06
DN (mim) 50 63 80 100 150 200
Maodel no. 1402 AHK 1425AHK 1403AHK 1404AHK [406AHK 1408 AHK
Nominal pressuie (PN) 25 25 25 25 25 16
Water temperature (°C) 20.0 20.0 20.0 20.0 20.0 200
Apply pressure (bar) 375 375 37.5 375 375 24
' Test duration (s) 60 60 60 60 a0 120
Visually detectable [eakage No No No No No No
Requirement Visually detectable leakage is not permitted

Remark(s) :
1. This page no. 2A of this test report supersedes page no. 2 of the previous test report of Castco LRN : 2203 11-2049 issued on 31
March 2022 with amendment : "14XXAHKXF" in "Model no." was corrected as "14XXAHK" due to typographical error.

Form no. : BC_METALLIC VALVES HYD_BSEN12266-1-2012_T_dd_22/04/2026

HEKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratoriss.

This repert shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399
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E-mail: info@castco.com.hk

33, On Kui Street, Fanling, Hong Kong.
28A, On Chuen Street, Fanling, Hong Kong.
Website: www.castco.com.hk

Test Report
Metallic Valves - Shell and Scat Tightness
(BS EN 12266-1 : 2012 Annex A3 and A4)
Date of issue : 20 April 2022

Page 3A of 6 pave(s) Castco LRN ; 220311-2049

Laboratory test results (con’t)

B} Seat Tichtness
Specimen no. 220311-2049-001 1 220311-2049-002 | 220311-2049-003 | 220311-2049-004 | 220311-2049-005 | 220311-2049-006
DN (mm) 50 65 80 100 150 200
Model ne. 1402 AHK 1425AHK 1403AHK. 1404AHK 1406AHK 1408AHK
Nominal pressure (PN} 25 25 25 25 25 16
Water temperature (°C) 20.0 20.0 20.0 20.0 20.0 200
Apply pressure {bar) 275 27.5 275 27.5 275 17.6
Test duration (s) 60 a0 60 60 60 120
Leakage rate {mm°/s) 0 0 0 0 0 0
Requirement The leakage rate shall not exceed specified in BS EN 12266-1 : 2012 Annex A.4.3 Table A.5

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 12334 : 2001 Clause 5.1 (this specification is not covered by the
laboratory's HOKLAS accreditation).

3. For test with qualitative test results, effect of measurement uncertainty has not been taken into account,

4, This page no. 3A of this test report supersedes page no. 3 of the previous test report of Castco LRN : 220311-2049 issued on 31
March 2022 with amendment : "14XXAHKXF" in "Model no.” was corrected as "14XXAHK" due to typographical error,

A A~ WON
Approved Signatory : _t)l_“ \Lﬁ" v ONG KA MAN

E Senior Meu!ag_er

L

Checked by : N { '

Form no. : BC METALLIC VALVES_HYD_BSEN12266-1-3012_T_dd_22/04/2020

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laberatory activities as listed in the HOKLAS directory of accredited Iahoratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399
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33, On Kui Street, Fanling, Hong Kong.

29A, On Chuen Street, Fanling, Hong Kong. e
HIKLAS o32
E-mail: info@castco.com.hk Website: www.castco.com.hk S

Test Report
Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009)
Date of issue : 31 March 2022

Page 4 of 6 page(s) Castco LRN : 220311-2049

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description ; Wafer Type Silent Check Valve

Manufacturer : Val-matic Valve & Manufacturing Corp.

Brand name : Valmatic

Body marking : VAL MATIC CORP.

Origin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Acceptance standard : BS EN 1561 : 2011 Clause 7.2.1 Table 1 {Grade EN-GJL-250) and Clause 9.1

Laboratory test results

Date of sample received : 11 March 2022 Date of test : 28 March 2022

Tensile Test

. Type & Specimen length 2 Yield strength Tensile strength = Position of
Specimen no. | DN (mm) Preparn (i) Area (mm”) MPa) (MPa) Elongation (%) facturs Remark
s 310'12049' 50 AM 153 158.6 -- 482 -- Valid --
s 80 AM 152 159.0 -- 497 -- Valid --
002
220311-2049- 1 54 AM 152 159.5 -- 485 -- Valid --
006
Remark(s) :
1. A - Proportional; B - Non - proportional; M - Machined; N - Unmachined;
-+ - This measurement is 'invalid' which relates to the position of fracture only.
2. Test results relate only to the specimen tested.
3. Test results of sample comply with the requirement of BS EN 1561 : 2011 Table 1 (this specification is not covered by the
laboratory's HOKLAS accreditation).
4. The requirement of BS EN 1561 : 2011 Table 1 : Tensile strength = min. 250MPa.
5. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.
—
Vb e e - }
R e e =
i eeegnas |
1
P o Sl A bl s s st
“ R ) g ONG KA MAN
Checked by : (i =] ; Approved Signatory : BQR-\L\;)G [\/\".IWSeniorMamger

Form no. : ST 6892_T1{for BC)_dd_02/01/2020

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKILAS directory of accredited laboratories.
This repert shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Check Valves - Dimensions Check
(BS EN 12334 ;2001 Clause 4.1.3)
Date of issue : 31 March 2022
Page 5 of & pageis) Castco LRN : 220311-2049

Appendix A

220311-2049-005 220311-2049-006

Form no. : BC_CHECK VALVE_DIM_BSEN12334-2001_T_dd_07/12/2021
FBBREEEFEIREA P L6 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EAMEREHIOMITE P14 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
HF o#& & & & 2 Hf 29A ¥ - 29A, On Chuen Street, Fanling, Hong Kong.
Tel; 2597 8333 Fax:; 2597 8399 E-mail: info@castco.com.hk Website: www, castco.com.hk
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c A S T c 0 CASTCO TESTING CENTRE LIMITED

Test Report
Check Valves - Dimensions Check
(BS EN 12334 : 2001 Clause 4.1.3)
Date of issue : 31 March 2022
Page 6 of 6 page(s) Castco LRN : 220311-2049

Appendix B

Dimensions Fizure (220311-2049)

End of Report
Form no, : BC_CHECK YALVE _DIM_BSEN12334-2001 T dd_07/12/2021
FHBREEEIEFA P64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
BB S EA305H £ 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F A B & m A& # 29A B - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Website: www.castco.com.hk
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£ Ay 5 4 #5333 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333
F B BE 2 E29A% 204, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399

E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022 Specimen No.: CHEM-220321-2016-001
Page 1 of 2 Castco LRN: 220321-2016
Details as supplied by customer
Name of Customer : Gate Way Valve & Fitting Limited
Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : --
Contract No. : -
Customer's Ref. No. : -
Sample details as supplied by customer
Date Sampled : --
Sample Description : DN50 Wafer Type Silent Check Valve (Disc)
Specification : BS EN 1982:2008, Table 23b, Grade CC491K

Specimen No. : 220311-2049-001
Sample Identification No.: --/ Model no.: 1402AHK / Origin : PRC
Manufacturer : Val-matic Valve & Manufacturing Corp. / Brand name : Valmatic

Location of Works : -

Test Method(s):-
13 In-house ST-Multi-4 (Spark-OES for Gunmetal)

Remark(s):

1. Test results only relate to the specimen tested.

\ /IJ K
¥ )
Checked by : L/ Approved Signatory : L S~

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/201¢6

HKAS bhas accredited this laboratory (Reg, No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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& By 4F o B B339 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
£ ARy 4 4 2 #729A % 29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MHLAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk — Test
Test Report
Chemical Analysis of Copper and Copper Alloy

Date of issue:  30-03-2022 Specimen No.: CHEM-220321-2016-001

Page 2 of 2 Castco LRN: 220321-2016

Laboratory test details

Date of Request Confirmed: 18-03-2022 Date of Received by Lab.:  18-03-2022

Testing Period: 29-03-2022

Chemical Analysis Result

" Aluminfum Al% <0.003

" Tron Fe % 0.28

" Nickel Ni % <0.029

" Phosphorus P % <0.003

" Lead Pb % 5.20

" Sulphur S % 0.003

" Antimony Sb % <0.011

" Silicon Si % <0.002

Y Tin Sn % 4.83

Y Zinc 7n % 4.64

Y Copper Cu% 85.0

End of Report

Form No,: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HEKAS has accredited this laberatory (Reg. No. HOKLAS 032) under IIOKLAS for specific laboratory activities as listed in the BOKLAS directory of accredited laboratories.
This report shall not be reproduced except in tull, without written approval from this laboratory, Only the original copy or the laboratory's certified true copy is valid.
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CASTCO TESTING CENTRE LIMITED

Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022 '

Specimen No.: CHEM-220321-2016-001
Related Castco LRN; 220321-2016

Name of Customer:
Tob Title:
Contract No.:

Customer's Ref. No.:

Gate Way Valve & Fitting Limited

Testing Period: 29-03-2022

Date of Received by Lab.: 18-03-2022
Castco LRN: 220321-2016
Specimen No. : 220311-2049-001

Sarnple Description :

DN50 Wafer Type Silent Check Valve
(Disc)

Sample Identification No.:

-- / Model no.: 1402AHK / Origin : PRC

Val-matic Valve & Manufacturing Corp. /

1. Test results only relate to the specimen tested.

Eanufacturer : Brand name : Valmatic
Specification: BS EN 1982:2008. Table 23b, Test Results Within / Exceed
Grade CC491K limit
Aluminium Al 0.01 max. %o <0.003 Within limit
[ron Fe 0.3 max. %o 0.28 Within limit
MNickel Ni 2.0 max. % <0.029 Within limit
[Phosphorus P 0.10 max. %o <0.003 Within limit
Lead Pb 4.010 6.0 Yo 5.20 Within limit
Sulfur 8 0.10 max. % 0.003 Within limit
Antimony Sb 0.25 max. % <0.011 Within limit
Silicon Si 0.01 max. Yo <0.002 Within limit
[Tin Sn 4.010 6.0 %o 4.83 Within limit
\Zinc Zn 4.0t0 6.0 % 4.64 Within limit
!gppcr Cu 83.010 87.0 % 85.0 Within limit
Remark(s):

II. Test results of the specimen are in compliance with the chemical requirements of BS EN 1982:2008, Table 23b, Grade CC491K.

HEAM SR EH IS P64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EARHEEEHIORFHEF 1M - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
& B M 4 4 & 15 20A % -29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2587 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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& B k4 % E #7333 33, On Kui Street, Fanling, Hong Kong. Tel : 2597 8333 H 6
H# B B E2H29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399
o . HEILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk —Test
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022 Specimen No.: CHEM-220321-2017-001
Page 1 of 2 Castco LRN: 220321-2017

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : --

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Sample Description : DN50 Wafer Type Silent Check Valve (Seat Ring)
Specification : BS EN 1982:2008, Table 23b, Grade CC491K
Specimen No. : 220311-2049-001

Sample Identification No.: --/ Model no.: 1402AHK / Origin : PRC
Manufacturer : Val-matic Valve & Manufacturing Corp. / Brand name : Valmatic

Location of Works : --

Test Method(s):-
1) In-house ST-Multi-4 (Spark-OES for Gunmetal)

Remark(s):
I. Test results only relate to the specimen tested.

III | I. K/\_/L
Checked by : e Approved Signatory :

Lau Hiu Yat " Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laberatory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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c A S T c 0 CASTCO TESTING CENTRE LIMITED

E-mail: info @castco.com.hk Website: www.castco.com.hk

Test Report

Tel : 2597 8333
Fax: 2597 8399

Chemical Analysis of Copper and Copper Alloy
Specimen No.: CHEM-220321-2017-001

Date of issue :  30-03-2022

HEE
RS

HUKLAS 032

TEST

Page 2 of 2 Castco LRN: 220321-2017
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.:  18-03-2022
Testing Period; 29-03-2022

Chemical Analysis Result
" Aluminium Al% <0.003
D Iron Fe % 0.29
D Nickel Ni % <0.029
" Phosphorus P% <0.003
D Lead Pb % 533
Y Sulphur S % 0.003
Y Antimony Sb % <0.011
Y Silicon Si % <0.002
Y Tin Sn % 4.83
Y Zine Zn% 4.48
Y Copper Cu% 85.0

End of Report

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HMKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of aceredited laboratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the lzboratory's certified truc copy is valid.
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Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022

Specimen No.: CHEM-220321-2017-001
Related Castco LRN: 220321-2017

Name of Customer:

Job Title:

Contract No.:

Customer's Ref. No.:

Gate Way Valve & Fitting Limited

Date of Received by Lab.: 18-03-2022 Testing Period: 29-03-2022
[lCastco LRN: 220321-2017
Specimen No. : 220311-2049-001
Sample Description : DN50 Wafer Type Sl.lent Check Valve (Seal]
Ring)
Sample Identification No.: --/ Model no.: 1402AHK / Origin : PRC
lvianufacturer - Val-matic Valve & Manufactur.mg Corp./
Brand name : Valmatic
Specification: BS EN 1982:2008, Table 23h, Test Results Within / Exceed
||Grade CC491K limit
Aluminium Al 0.01 max. % <0.003 Within limit
Iron Fe 0.3 max. % 0.29 Within Hmit
Mickel Ni 2.0 max. % <0.029 Within Hmit
IPhosphorus p 0.10 max. % <0.003 Within limit
ILead Pb 4.0t06.0 % 5.33 Within limit
Sulfur 5 0.10 max. % 0.003 Within Hmit
ntimony Sb 0.23 max. Ya <0.011 Within Hmit
Silicon 81 0.01 max. % <0.002 Within limit
Tin Sn 4.0 10 6.0 % 4.83 Within Hmit
Zinc Zn 4.0t0 6.0 % 448 Within limit
Copper Cu 83.0t0 87.0 % 85.0 Within limit
Remark(s):

I. Test results only relate to the specimen tested.

1I. Test results of the specimen are in compliance with the chemical requirements of BS EN 1982:2008, Table 23b, Grade CC491K.

& B R E#7 3333 F L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HFHWNEEFEHI0OHRFHE TS L 1M - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ B B ¥ & & #f 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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FH A8 E EEH33% 33, On Kui Street, Fanling, Hong Kong. Tel : 2597 8333 n 5
F A B EAHE29A3  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399
o . HIKLAS 032
E-mail: info@castco.com.hk Website: www.castco.com.hk B Ty
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue ; 30-03-2022 Specimen No.: CHEM-220321-2018-001
Page 1 of 2 Castco LRN: 220321-2018

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Strest, San Po Kong, Kowloon, Hong Kong
Job Title : =

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN200 Wafer Type Silent Check Valve (Disc)
Specification : BS EN 1982:2008, Table 23b, Grade CC491K
Specimen No. : 220311-2049-006

Sample Identification No.: -~/ Model no.: 1408AHK / Origin : PRC
Manufacturer : Val-matic Valve & Manufacturing Corp. / Brand name : Valmatic

Location of Works : --

Test Method|s):-
1 In-house ST-Multi-4 (Spark-OES for Gunmetal)

Remark(s):

L. Test results only relate to the specimen tested.

v

Checked by : < Approved Signatory :
Lau Hiu Yat Cheng Chi Fai
Assistant Technical Manager Senior Manager

Ferm No.; CHM CudCu Alloy-3 T dd 03/02/2016

HKAS has accredited this iaboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKILLAS directory of aceredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Oniy the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue :  30-03-2022 Specimen No.: CHEM-220321-2018-001
Page 2 of 2 Castco LRN: 220321-2018
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.:  18-03-2022
Testing Period; 29-03-2022
Chemical Analysis Result
" Aluminium Al% <0.003
Y Tron Fe % 0.26
Y Nickel Ni % <0.029
Y Phosphorus P % <0.003
Y Lead Pb % 537
Y sulphur S % 0.003
Y Antimony Sb % <0.011
Y Silicon Si% <0.002
Y Tin Sn % 4.82
D Zinc Zn % 4.63
Y Copper Cua 84.9
End of Report

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific Iaboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Omuly the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Copper and Copper Alloy

Date of issue : 30-03-2022 " Specimen No.: CHEM-220321-2018-001
Page 1 0f 1 Related Castco LRN: 220321-2018
Name of Customer: Gate Way Valve & Fitting Limited

Job Title: -

Contract No.: --

Customer’s Ref. No.: -~

Date of Received by Lab.: 18-03-2022 Testing Period: 29-03-2022

Castco LRN: 220321-2018

Specimen No. : 220311-2049-006

Sample Description : DN200 Wafer Type' Silent Check Valve

(Disc)
Sample Identification No.: --/ Model no.: 1408AHK / Origin : PRC
NManufacturer - Val-matic Valve & Manufactur_ing Corp. /
Brand name : Valmatic

Specification: BS EN 1982:2008, Table 23b, fest Results Within / Exceed

Grade CC491K limit

Aluminium Al 0.01 max. % <(.003 Within limit

Iron Fe 0.3 max. % 0.26 Within limit

Nickel Ni 2.0 max. % <(.029 Within limit

Phosphorus P (.10 max. Y <(0.003 Within limit |

ILead Pb 4.0t06.0 % 537 Within limit

Sulfur S 0.10 max. % 0.003 Within limit

IAntimony Sb 0.25 max. % <0.011 Within limit

Silicon Si 0.01 max. % <(.002 Within limit

in Sn 4010 6.0 % 4.82 Within limit

i;inc Zn 4.0 t0 6.0 % 4.63 Within [imit
Eopper Cu 830t 870 % 84.9 Within fimit

Remark(s):

I. Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 1982:2008, Table 23b, Grade CC491K.

FRMBEEHIIWEA P06 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
ERBHREHI0%RFE P2 14 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
 # B B 4 2 #f 29A % -29A, On Chuen Street, Fanling, Heng Kong.
Tel: 2597 8333 Fax: 2587 8399 E-mail: info@castco.com.hk Webhsite: www.casico.com.hk
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022 Specimen No.: CHEM-220321-2019-001
Page | of 2 Castco LRN: 220321-2019

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : .Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : --

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Sample Description : DNZ00 Wafer Type Silent Check Valve (Seat Ring)
Specification : BS EN 1982:2008, Table 23b, Grade CC491K
Specimen No. : 220311-2049-006

Sample Identification No.: --/ Model no.: 1408AHK / Origin : PRC
Manufacturer ; Val-matic Valve & Manufacturing Corp, / Brand name : Valmatic

Location of Works ; -

Test Methodis).:-
1) In-house ST-Multi-4 (Spark-OES for Gunmetal)

Remark(s):

1. Test results only relate to the specimen tested.

Checked by : Approved Signatory : ¢
Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM CudcCu Alley-3 T dd 03/02/2016

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific labaratory activities as listed in the HOKLAS directory of accredited laberatories.
This report shall not be reproduced except in full, without wriften approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue :  30-03-2022 Specimen No.: CHEM-220321-2619-001
Page 2 of 2 Castco LRN: 220321-2019
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.:  18-03-2022
Testing Period: 29-03-2022
Chemical Analysis Result
Y Aluminium Al % <0.003
Y Iron Fe % 0.29
" Nickel Ni % <0.029
Y Phosphorus P % <0.003
Y Lead Pb % 519
U Sulphur S % 0.003
U Antimony Sb % <0.011
Y Silicon 85i% <0.002
Y Tin Sn % 4.83
D Zine 7n % 4.40
Y Copper Cu % 853

End of Report

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKILAS directory of accredited laboratories.
This report shall not be reproduced except in full, without writter: approval from this laberatory, Only the original copy or the laboratery's certified true copy is valid.
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Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue : 30-03-2022 '

Specimen No.: CHEM-220321-2019-001
Related Castco LRN: 220321-2019

Name of Customer:

Job Title:

Contract No.:

Customer's Ref. No.:

Date of Received by Lab.:

Gate Way Valve & Fitting Limited

18-03-2022

Testing Period: 29-03-2022

Castco LRN:

220321-2019

Specimen No. :

220311-2049-006

Sample Description :

DN200 Wafer Type Silent Check Valve
(Seat Ring)

Sample Identification No.:

--/ Model no.: 1408 AHK / Origin : PRC

Val-matic Valve & Manufacturing Corp. /

Manufacturer : Brand name : Valmatic
Specification: BS EN 1982:2008, Table 23b, Test Results Withil? / Exceed “
|Grade CC491K limit
Aluminium Al 0.01 max. % <0.003 Within limit
liron Fe 0.3 max. Y% 0.29 Within limit
Nickel Ni 2.0 max. % <0.029 Within limit
Phosphorus P 0.10 max. % <0.003 Within limit
Lead Pb 4.0 t0 6.0 % 5.19 Within 1imit
Sulfur S 0.10 max. % 0.003 Within limit
Antimony Sb 0.25 max. % <0.011 Within limit
Silicon Si 0.01 max. % <0.002 Within limit
Tin Sn 4010 6.0 % 4.83 Within limit
IZinc Zn 4.01t0 6.0 %o 4,40 Within limit
ICopper Cu 83.0t0 870 % 85.3 Within limit
Remark(s):

I. Test results only relate to the specimen tested.

II. Test resulis of the specimen are in compliance with the chemical requirements of BS EN 1982:2008, Table 23b, Grade CC491K.

EHAMHLEE3EEHM P U 64 . 6/F, Techno Cenire, 33, On Kui Street, Fanling, Hong Kong.
FHB S EEAIVEHREF 1M - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
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Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk



